STATE OF MICHIGAN =
DEPARTMENT OF ENVIRONMENTAL QUALITY D <.l
i LANSING
RICK SNYDER DAN WYANT
GOVERNOR DIRECTOR

August 16, 2011

Mr. Mark Bowman, Manager

Gogebic-lron Wastewater Treatment Facility
700 W. Cloverland Drive

Ironwood, MI 48838-1013

Dear Mr. Bowman:

Review of the Gogebic-lron Wastewater Septage Receiving Facility operating plan by
the Depariment of Environmental Quality (DEQ) Environmental Resource Management
Division, On-Site Wastewater Unit, Solid Waste and Land Application Section, is
complete. The operating plan is approved. The plan meets the requirements outlined in
Section 11715b of Part 117, Septage Waste Servicers, of the Natural Resources and
Environmental Protection Act, 1994 Pa 451, as amended.
[...]
Revised: 2010-09-20 Page 8 of 9

Filename: Liquid Waste Permit-Appendix A.doc




ARTICLE XI - AUDIT

SEC. 1101 - ANNUAL AUDIT, The Authority shall conduct an annual audit, the purpose of which

shall be to demonstrate the continued proportionality and sufficiency of the user charges relative
to changes in system operation and maintenance costs.

Revised: 2010-09-20 Page 90of 9

Filename: Liguid Waste Permit-Appendix A.doc



APPENDIX D

Notifications



SEPTAGE RECEIVING FACILITY OPERATING PLAN APPROVAL
LIST OF NOTIFICATIONS AND SUMMARY OF COMMENTS RECEIVED
Publication of Public Notice — Daily Globe — June 24, 2011
Website Posting — NA
Submittal to Western UP Department of Public Health - June 23, 2011

Legislative bodies -

Bergland Township " june 24, 2011
Bessemer Township June 24, 2011
Bessemer, City of June 24, 2011
Carp Lake Township June 24, 2011
Erwin Township June 24, 2011
Gogebic County June 24, 2011
Ironwood, Charter Township of June 24, 2011
Ironwood, City of June 24, 2011
Mareninsco Township June 24, 2011
Wakefield Township June 24, 2011
Wakefield, City of June 24, 2011
Watersmeet Township June 24, 2011

SUMMARY OF COMMENTS RECEIVED CONCERNING THE PLAN:
As of July 25, 2011 no comments were received

Emailed proposed Plan to MDEQ for review June 22,2011

MDEQ Approved Plan -- Pending



ecelves

DAILY GLOBE, INC. 29

118 E, McLeod Avenue « Ironwood, MI 49938
(906)932-2211 Fax (906)932-5358

**PROOF OF PUBLICATION**
STATE OF MICHIGAN - COUNTY OF GOGEBIC

¥

W lraoa Toram

‘ _ Rebecea Torro, being duly swom says: | am the Legal
' Advertising Representative of the Daily Globe, a
newspaper published and circulation in Gogebic and
Onionagon Counties. The Annexed is a printed copy of
a notice which was published in sald paper on the
foltowing date(s):

June 24, 2011
Subscribed and sworn o before me this

24th day of June 2011

Jennifer Louise Mariilla
Gogebic County, Acting in Gogebic County

My Commission expires 09-19-2013

‘ ST NATER -

ENNIFER LOUISE MARTILLA
N‘(!Jtary Public, State of Michlgan
Gounty of Gogeblc

My ‘comimission expires Sept. 19 2013
Acting in the County of .




June 23, 2011

Mr. Tom Chatel
Manager

City of Bessemer
411 S Sophie St
Bessemer, Ml 49911

RE: Septage Waste Receiving Operating Plan

Dear Mr, Chatel:

The Michigan Department of Environmental Quality (MDEQ) requires all septage receiving
facilities in Michigan to develop an operating plan, The Gogebic-Tron Wastewater Authority is
such a facility and a proposed operating plan has been developed.

The MDEQ further requires that the proposed operating plan be submitted to the legislative
body of each city, village, and township located in whole or in part within the service the
service area of the wastewater treatment plant to which the receiving facility is connected.
The MDEQ’s purpose for this requirement is to make municipalities aware that the treatment
plant was receiving septage so as to provide them with an opportunity to comment on the
proposed operating plan. Accordingly, we are please to enclose a copy of the Authority’s
proposed plan for your records. If you have any questions regarding this matter, please feel
free to contact me.

Sincerely,

Mark Bowman
Plant Manager

Enc.



GOGEBIC-IRON WASTEWATER AUTHORITY

700 Wesr'ClovedandADn've + ironwoad, Michigan 49938-1013.» Telephone: (906} 932-5322 « Fax: (9b6)_932—5398 ‘

June 23, 2011

Tonya Rule

Western UP District Health Depaftment
210 N Moore St.

" Bessemer, MI 49911

~ SUBJECT: Notification of prdpgsed septic receiving operating plan
Dear Ms Rule, - 7 |

The Gogebic-Tron Wastewater Authority (Authority) is informing you that in accordance with Michigan
Department of Environmental Quality (MDEQ) regulations, a pt oposed a Septage Receiving Facility
Operating Plan (P]an) is pending approval. As a condition of approving the Plan, the Authorxty was
. required to publish ancl post notifications that mcluded the followmg statements

e The recelvmg facility is cnnently recewmg, septage waste and will continue: to receive
septage waste. for treatment, :
A statement of where and when the operatmg plan has been available for review,

¢ A request for written comments on the proposed operation of the receiving facility and a
deadline for receipt of such. comments which ‘shall: be not less than 30 days aﬂe; thel

publication (Dally Globe), postmg or mailing of the notice.

“After the 30 day comment penod has expned the Author;ty will, piesent a summary of comments to the
MDEQ for consxderat;on as well as make a xequest for a final approval of the proposed Plan.

1f you or your staff’ would hke a copy of the Autho: :ty s ploposed Plan 0; have questlons regarding this
matter, please direct them to my attentlon : : : : o

Smcelely, . |

| Mark Bowman Managel

CC: File . ' '
‘Matthew Campbell, Septage Waste Prog: am, Coordmatm MDEQ

GIWA/Boai d ‘



APPENDIX E

Background Information



961 £'gt 14 e SL6 g€ L0€'T £t €992 OrT WnWIXEN
79T 9TL €T T LEY 9z 95 €€ 01"t 9L afesany
Ag/a /3w AQ/qn /3w Agfan 13w Ag/m 14w Agsan /8w JAYIUOW

UZZ0JIN BlUOWY snioydsoud SSAL SSL Qod

B0-L007 2IBQ INIMI443 AMVINIYG VAAID .

81 9T'ET ¥9 SO 69T¥ 601 ZUSE €22 'L £9 6L°L §5'9 wnuwixey
PTT SE'8 44 16T S6Y'C 9T £0TT Erl L TS SBE A4 sZesony
AQfat /3w Ag/fon /8w AQ/a 1w Ag/a /8w ns 489g QAo JA-YIUo Iy
Ae3d G | Bav AlW
UBCIIN BIUOWY sruoydsouy $S1 aosg Hd dway, MO
C o . . 60-£007 WLVA LNAMTEINE YAV D o
€U/000t/a1| 1T N-EHN SIY|TE 14
£y/000t/a1|L Q08| Ap/u/1es| iysitT YOM
TO0/25°4/SE9 0N Gt e S4Y|§°TT apis/m 1a| Ap/zy/1e8| sio ey
0948 oo 3Beidas panse) £Y| 000'L8¢ IV (10 €| 918'6€ BWNOA
1T <013 ARiEIeDe) eirdas Yzt AMs Y| 8ILE svepng
A posn 1€ w160 e8| 000vLy Jauuyg u|7t [
03 Aepod s 5 128 00O'STL 2IPPIN Y88 JB1aweIg
vE 01 DY e8| 000'556 21N0 4 SHUN
SOISHBDLIRYD [EXISAYL SSUINLILY) |EHSAUY
ey eu Bu|T6 [44 ££T T2 114 [o]4 44 49" snioydsoyq
GOE'BEY GoT %0 Jis 4 91 699 5SSt ¥l ag% 44 vET LTIT It TEE N-BUCLULLY
LB6'S8L STE %56 SLL 01T S86°T s £0TT LYST g6¢ B6E LET 0T 08ET q039]

£70'98 0S6'T %43 568 95 85T 766 SEY'T LBYE 6E8 6ES 4T S6Y'T 059'C §SL

FUOIED TELE SPneNd |ET Tz £T T 174 TTF0 TZr0 2T TZ 7'e Y - MO|]

BEOY Agy nibiy 95 eu eu OBE'ET by -dog

Aseden sleydag BAESAY|  FAYINE udisag| anesay| Bavipe ugisag 3NDSBY | BAY UL E ufisagy| omesay| Savag ugisag| Jejpweleg
HILIA NOLLYQIXO sJayLer) Arewiag INYIHLSAAIS ANINTINI
' R {QAR4) Adoeden w3isag ANjIoey Juswiea. | e [

{saBuey> 2883035 404 51500 93PN LS 03 PISN SINJRA WS BYJ OS2 2JB 353Y L) |250dsIC PUB JUBWIER. | 9503036 01 3pING Z00/P6-4/STS TON UOHARIIGNE Yd T
Auipuer 28e8das ¥7 JOW d3Ms

st g 012 L £ [} ¥4 1€ g 082 snioydsoyd
8 €1 001 (42 g oot 9 (14 051 N-BUOWIWY
62 €72 0059 5 £9T 005’9 [43 0zZ 0004 a0d
€ 60¥ DOQ'ET ¥, 941 CO0'ET 29 0ze 000'ST $S1
oley MY ] ae8eidas aney MMY | aa0Feidas | onex | amd «Faeidas | Ppwesed
eleq winwixely Ajyiuo vy | eieq adesany AJUIUOIN YD lealdAy
. . SIMIVA BNIGYOT 3DV 1d3S 431539908




¢ Chapter 10
; Treatment at Wastewater Treatment Plants

A wastewater treatment plant (WWTP) is often a convenient and environmentally sound location for septage disposal.

© Many plants can be modified to receive and treat septage effectively Septage addition, however, can have a significant

© impact on plant operations or performance if receiving facilities are not properly designed. Septage handling increases
plant operation and maintenance (0&M) costs in proportion to the amount of septage received. The cost of residuals
{studge, grit, screenings) handling and disposal often shows the largest increase. The septage receiving program must be
developed recognizing that the National Pollutant Discharge Elimination System (NPDES) permit of the treatment plant

. prohibits the acceptance of hazardous wastes under the Resource Conservation and Recovery Act (RCRA}10.1.

Estimating Plant Capacity Determining the ability of a plant to handle septage and estimating the amount of material that
can be effectively handled are complex processes. Table 10-1 lists the potential impacts of septage addition to a WWTE
Figure 10-1 provides a method to estimate the allowahle rates of septage addition: assuming that a holding tank is
- provided and that septage Is added to the sewage flow on a semi continuous basis. This chart takes into account the
current loadings to the plant compared with its design loadings. Package plants or other activated sludge processes that do
. not employ primary treatment are the least amenable to septage handling. A conventional activated sludge plant (with
© ptimary clarifier) designed for 2 million gallons per day (rgd) and operating at 50 percent of design capacity should be
! capable of receiving a septage flow of 1.4 percent of 2 mgd, or 28,000 gal per day A 2-mgd extended aeration plant
| operating at 50 percent capacity could receive 0.6 percent of 2 mgd, or 12,000 gal per day Allowable septage volumes may
be reduced due to septage characteristics, treatment plant operations, and sewage flow patterns. A factor of safety should
. beincluded in establishing allowable septage volumes.

Table 10-1. impacts of Septage Addition to a WWTP

Increased volume of screenings and grit requiring disposal
Increased odor emissions from headworks

Scum accumulations in clarifiers

Increased organic loadings to biological processes
Potential odor and foaming problems in aerated basins
Increased loadings to sludge handling processes
Increased sfudge volumes requiring final disposal

Increase housekeeping requirements

' The adverse impacts of septage addition may increase significantly if septage is discharged directly from the hauler truck as

. aslug load into a small treatment plant. A 1,000 gallon load of septage adds an organic load equivatent to 35,000 gal of

- sewage. If a 1 mgd plant with no primary clarifier received a 1,000 gal load of septage over a 10 minute period, the

| instantaneous organic loading would increase by a factor of four, If that load were to be added over a perfod of 60 min, the

| organic loading would increase by only about 60 percent. As a rule of thumb, for unequalized septage addition to a sewage

. treatment process, the allowable septage addition rates determined using Figure 10-f should be divided by five.

. If septage is added to the solids handling train, allowable loadings must be estimated based on site-specific information

- and will vary depending on both the existing solids handling processes used at the plant and their design capacity First,
information on current versus design hydraulic and seolids loadings must be compiled for those processes that will be
employed to co-treat septage/sludge mixtures. Such processes may include thickening, aerobic or anaerobic digestion,
dewatering, chemical stabilization and composting. Then, conservative estimates of the volumes of septage that could be
processed without exceeding the design capacity of each unit process can be developed

EPA Guide to Septage Treatment and Disposol EPA/625/R-94/002 September 1994

EPA Gﬁi.d.é to Septage Treatment and Disposal EPA/625/ R—94./.0(.)ﬁ”5e'bfe'mber 1994




Design Flow 3.4
% Design Today 60%
Data Set used o 2
Septage Treatability Fac -~ 1.14
!Cafculated Septage Volume l 38,760 {
Data 1 Data 2
% Design  Aerated  ASw/
Today Lagoon Primary
0% 3.6 2.85
5% 3.42 2,71
10% 3.24 2.57
15% 3.06 2.42
20% 2.88 2,28
25% 2.7 2.14
30% 2.52 2.00
35% 2.34 1.85
40% 2.16 1.71
45% i.98 1.57
50% 1.8 1.43
55% 1.62 1.28
- 60% 1.44 114
65% 1.26 1.00
70% 1.08 0.86
75% 0.9 0.71
80% 0.72 0.57
85% 0.54 0.43
90% 0.36 0.29
95% 0.18 0.14
100% 0 0

Pbata 3
ASw/o
Primary
1.24
1.18
1.12
1.05
0.99
0.93
0.87
0.81
074
0.68
0.62
0.56
0.50
0.43
0.37
0.31
(.25
0.19
0.12
0.06
0

Data 4

Package

Plant

0.55
0.52
0.50
0.47
0.44
0.41
0.39
0.36
0.33
0.30
0.27
0.25
0.22
0.19
0.16
0.14
0.11
0.08
0.05
0.03

0



Month:

Gogebic-Iron Wastewater Authority

Trucked Waste Log

Page:

Day

Time In

Driver's Name

Holding




